



Alfred H Knight

CERTIFICATE No. **084127**

/126686/VAR/IST/TG

TENSILE STRENGTH REPORT

Istanbul, 07.10.2013

MESSRS.
NAM DEMİR ESYA SANAYİ VE TİC. LTD:
İMES SANAYİ SİTESİ
E BLOK 501 SOK. NO.17
DUDULLU TURKEY

PRODUCER : NAM DEMİR ESYA SANAYİ VE TİC. LTD İMES SANAYİ
SİTESİ, E BLOK 501 SOK. NO.17
DUDULLU TURKEY
MATERIAL : SPRING CLAMP
INSPECTION DATE : 24/09/2013

Upon instructions received, we did attend at the producer's premises to take sample from the above mentioned material at the above mentioned location. The purpose of the visit was to obtain independent samples from the production to be able to do physical test.

Sample were taken by our inspector at random and two spring clamps representing the production were tested for tensile strength at KOSGEB Laboratory, TURKEY.



General view of Spring Clamp

General view of Spring Clamp

Page 1/2

ALFRED H KNIGHT GÖZETME ve ANALİZ HİZMETLERİ A.Ş.

BY RECEIVING OF THIS CERTIFICATE, CLIENTS ARE ACCEPTING AND CONFORMING OUR STANDARD TRADING TERMS AND CONDITIONS PRINTED ON THE REVERSE OF THIS CERTIFICATE
Gardenya Plaza 3 K.2 D.9 34758 Ataşehir - İSTANBUL/TURKEY Tel: 0090 (216) 456 27 31 Fax: 0090 (216) 456 27 40 e-mail: ahk.turkey@ahkgroup.com www.ahkgroup.com
Registered in İstanbul Reg No. 231227 / 178793

AHK TURKEY HAS BEEN AUDITED AND CERTIFIED TO BE IN CONFORMANCE WITH ISO 9001:2008 BY **TUV NORD** WHO HAS BEEN ACCREDITED BY TURKAK

AHK TÜRKİYE KALİTE YÖNETİM SİSTEMİ, TÜRKAK AKREDİTASYONUNA SAHİP **TUV NORD** TARAFINDAN ISO 9001:2008 KALİTE YÖNETİM SİSTEMİ STANDARTLARINA GÖRE BELGELENMİŞTİR.



Alfred H Knight

CERTIFICATE No. 084127/126686/VAR/IST/TG

TENSILE STRENGTH REPORT

Istanbul, 07.10.2013



a view of Spring clamp
before tensile test



a view of Spring clamp
after tensile test

We report as follows

First sample Tensile test result : 1990 kg as breaking load
Second sample Tensile test result : 1779 kg as breaking load
Mean : 1884 kg

Remark : Tensile strength test were made by using "DARTEC RF 91146" test machine at KOSGEB Lab. Above results reported herein for information purposes only and AHK has no liability or third party results, which remains under responsibility of KOSGEB, is registered by TURKAK for TS EN ISO/IEC 17025.

The present inspection has been carried out to the best of knowledge and our report reflects only our findings at the date, time and location shown within the report and does not refer to any other matter. This certificate is issued in pursuance of Principal's Instruction and also under our company's general conditions, which are written in back of the first page. The issuance of this certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the contract of sale. Stipulations on the contrary are not binding on us.

